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TEST REPORT
5 45 Report Number © 15-1016-013-01-1 #FH B #8 Date Received © 2015/10/16
$ B Applicant @ B EE B & AR5 A PR A 3] # % 4 4% Sample Name © % & FIO1
W4 3% Tel © 02-28805020 ext.137 A & FH Sample Info - B ¥ 2 B(RR)
1% & &3 Fax : 02-28805030 R4 8 ¥ Date Issued : 2015/10/26

B iE Al Applicant Address * 111 ST HHE X s 361 555482 2
Mok B #Y Test Period © 2015/10/16 ~ 2015/10/26

HzR| 28 B ltem(s) # X Resuli(s) 1 3£ Remark(s)
¥4 H & £ 4K Minerals & Heavy Metals
#F (As) Arsenic 1.25 pg/g(ppm)
4% (Pb) Lead 0.03 pg/g(ppm)
& (Hg) Mercury 0.05 pg/g(ppm)
4% (Cd) Cadmium N.D.(F 4% ) EE#&MR : 0.02 pg/g (ppm)
47 (Cu) Copper 0.41 pg/g(ppm)
4% (Cr) Chromium 0.09 pg/g(ppm)
¥ & Formaldehyde N.D. (k#x ) FEMEIR ¢ 5 ug/g (ppm)
it * Sl )~
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1. 354 8 R €4 /& Minerals & Heavy Metals :

103 £ 8 B 25 BB FF 1031901169 3E 4515 £ 4 8 5% F & 4 0| (ICP-MS)
2. ¥# Formaldehyde :

£ AR AFF 1041901505 3524515 E-R 5% P F B2 B8 F £ (=)(MOHWA0004.02)
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